
 

 

 

 

 

 

  

Assistant supervisor:  

Eng. Anna Laura Eusebi 

 

 
A.Y. 2019/2020 

Supervisor:  

Prof. Eng. Francesco Fatone 

 

Student: 

Giorgia Naticchia 

UNIVERSITÀ POLITECNICA DELLE MARCHE 

FACOLTÀ DI INGEGNERIA 

Master Degree 

Environmental Engineering 
_______________________________________ 

 

Corso di Laurea in ........................................ TRACING MICROPLASTICS IN DRINKING WATER 

TREATMENT PLANTS AND DATA ANALYSIS FOR 

WATER REUSE RISK MANAGEMENT PLANTS 

 



1 

 

ABSTRACT (ENGLISH) 

Microplastics (MPs) are emerging globally distributed pollutants of aquatic environments and today 

little is known about their fate at drinking water treatment plants (DWTPs). Essentially potential 
[...]
need more detailed studies, however they are classified as emerging compounds.  Drinking 

water treatment plants (DWTPs) pose a barrier for MPs to enter drinking water; thus, the 

fate of MPs at DWTPs is of great interest. (Novotna et al., 2019) In this study presence and 

fate of microplastics in DWTPs have been detected with particular attention to sampling and 

characterization methods currently applied and their accuracy to represent real situations in 

plants. A sampling campaign in two sessions has been done in the DWTP situated near 

Castreccioni Lake, Marche Region. Sampled microplastics have been divided into particles 

(MPs) and synthetic microfibers (MFs) and have been characterized using µFT-IR 

spectroscopy in terms of concentration, shape, size and polymers. Microplastics represent a 

hazard to human health because of its toxicity when enter in contact with exposed subjects. 

In this context, a research on possible effect has been conducted. Human health 

consequences are several and not clear. The risk could be due to particles, to chemicals which 

are present and to biolfilms. 

In this context, it is important to define the methodology to carry out water risk assessment.  

Since an important environmental issue regards water scarcity and water reuse for different 

purposes, Water Reuse Risk Management Plan (WRRMP) is going to be more and more 

important. One of most discussed and regulated purpose by European Commission is water 

reuse for irrigation. Water should be reused in a responsible, sustainable manner, so ensuring 

that no additional risks for human health and the environment are introduced. This results in 

ensuring the microbial safety of water and sanitation services. (WHO, 2016) WHO water 

quality guidelines recommend a preventive, risk-based approach to water quality 

management. The purpose of the risk assessment is to identify and evaluate the health risks 

associated with the water supply, to determine if the health hazards are adequately 

controlled, to inform operation and management of the water supply and to identify 

necessary improvements and upgrades to ensure the delivery of safe drinking-water. (WHO, 

2016) This is traduced in the identification of risks that are critical for the safety of a specific 

water supply system and to help to select the best steps to improve the safety of the system. 

Risk has to be classified or quantified in terms of health impact. Risk assessment is therefore 



10 

 

a decision support tool that provides the risk manager with an objective and rational picture 

of what is known about the risks associated with the water supply. Approaches to conduct a 

risk assessment are: sanitary inspection, risk matrix or quantitative microbial risk 

assessment. QMRA could be defined as a formal, quantitative risk assessment approach that 

combines scientific knowledge about the presence and nature of pathogens, their potential 

fate and transport in the water cycle, the routes of exposure of humans and the health effects 

that may result from this exposure, as well as the effect of natural and engineered barriers 

and hygiene measures. (WHO, 2016) In this study has been developed a QMRA risk 

assessment for the reuse of water effluent from Peschiera Borromeo WWTP. The purpose 

of reuse is irrigation of tomatoes crops. Different scenarios have been studied using E.coli 

effluent concentrations from the plant between the years 2018-2020. Risk posed by reference 

pathogens (E.coli, Campylobacter, Cryptosporidium and Rotavirus) chosen using 

conventions applied in literature has been evaluated and then compared with level targets 

adopted by WHO and U.S. EPA. Conducted analysis is deterministic but an additional 

comparison with a stochastic analysis improved with Monte Carlo simulation has been 

provided for one scenario. 

 

2 STATE OF ART 

2.1 FATE OF MICROPLASTICS IN DRINKING WATER TREATMENT PLANTS 

2.1.1 Sampling and characterization methods 

Today microplastics are present in the majority of surface freshwater sources (like river or 

lakes and groundwater) because they are easily contaminated by agricultural and human 

activities in different quantities depending on some parameters like pollution, location, hight, 

proximity to urban centres, etc. Some of these water bodies are catchment for drinking water 

treatment plants (DWTP) which constitute an obstacle to the entry of microplastics from raw 

water into daily drinking water ( M.Shen et al., 2020).  



11 

 

 

Figure 1 Sources and transport of microplastics in raw water and treated drinking water (tap water or bottled water). 

Source: M.Shen et al.,2020 

The fate of microplastics in DWTPs has been the subject of some studies conducted in recent 

years and these is important to understand the efficiency of removal that current plants could 

have in front of these new category of micropollutant. But these studies concern all MPs in 

freshwater bodies, the research on MPs in groundwater is lacking. (K. Novotna et al., 2019). 

In the article “Microplastics in drinking water treatment – Current knowledge and research 

needs” (K.Novotna et al, 2019) all the most relevant studies are reported to compare their 

results in terms of efficiency of removal and concentration of microplastics (MPs) detected 

in all the stages of different processes of DWTPs.  The results of the different studies vary 

significantly, ranging from zero or very few (< 10) to > 4000 microplastic particles per liter. 

(K. Novotna et al., 2019). These differences can be related to different reasons like:  

• Sampling location: water body conditions are very important because for example a 

very polluted site near an urbanized area could have tonnes of extra particles respect 

for example to a lake at high altitude. 

• Dissimilarities in sampling: has been noticed that the thing that could bring the 

biggest differences in concentrations is the sampling method. In particular the main 

size of the used filter: the more the filter size is small, the more will be the number 

of retained microplastics 

• Water treatment technologies 

Another important challenge in the considered studies about MPs in DWTPs is the size 

distribution of MPs. In particular has been noticed that in all cases the majority of particles 

(81–92% ) falls in the size range <10μm (K. Novotna et al., 2019). In the following table all 

this characterization has been summarized. 



12 

 

Table 1. The abundance and size distribution of microplastics in raw water for drinking water treatment plants. Source: 

K.Novotna et al.,2019 

 

Another parameter object of study is the material composition. Main MPs particles are made 

of  Polyethylene (PE) and polypropylene (PP) because are commonly used in a lot of 

products. In addition surface freshwater containes 

polyethylene terephthalate (PET), polystyrene (PS), polyvinylchloride (PVC), polyester 

(PES), polyamide (PA), polyacrylate (PAC), polytetrafluorethylene (PTFE) or rayon. In raw 

water for DWTPs, many other materials besides PE and PP were also identified, namely, 

PET, PS, PVC, polyacrylamide (PAM), polybutylacrylate (PBA), polymethyl 

methacrylate (PMMA), p-phenylene terephthalamide (PPTA), polytrimethylene 

terephthalate (PTT), di (2-ethylhexyl) phthalate (DEHP) and 

polyoxybenzylmethylenglycolanhydride (Bakelite) in raw water originating from surface 

waters and PVC, PES and epoxy resin in raw water originating from groundwater (K. 

Novotna et al., 2019). 

https://www.sciencedirect.com/topics/earth-and-planetary-sciences/polyethylene
https://www.sciencedirect.com/topics/earth-and-planetary-sciences/polypropylene
https://www.sciencedirect.com/topics/earth-and-planetary-sciences/terephthalate
https://www.sciencedirect.com/topics/earth-and-planetary-sciences/polystyrene
https://www.sciencedirect.com/topics/earth-and-planetary-sciences/acrylic-resins
https://www.sciencedirect.com/topics/earth-and-planetary-sciences/rayon
https://www.sciencedirect.com/topics/earth-and-planetary-sciences/polymethyl-methacrylate
https://www.sciencedirect.com/topics/earth-and-planetary-sciences/polymethyl-methacrylate
https://www.sciencedirect.com/topics/earth-and-planetary-sciences/phthalates
https://www.sciencedirect.com/topics/earth-and-planetary-sciences/epoxy-resin


13 

 

Some of these studies have been analysed to understand efficiencies of different processes 

in a DWTP.  

2.1.2 Microplastics fate and removals in drinking water treatment plants 

The study conducted by Z.Wang et al in 2019 called “Occurrence and removal of 

microplastics in an advanced drinking water treatment plant (ADWTP)”  is focused on the 

presence of MPs in raw water from Yangtze River that is an important water source in China. 

The DWTP considered is one of the largest advanced drinking water treatment plants of 

China (its usual and maximum capacity are 1288/1736 L/sec). The processes included: 

coagulation/flocculation, sedimentation, sand filtration and ozonation combined with GAC 

filtration. Sampling points were at the inlet and downstream of each process and have been 

taken instantaneously during three days in winter. In this study, water samples were collected 

in 1 L brown glass bottles (pre-cleaned) from the raw water and effluents from each 

treatment process. Downstream samples have been digested with 30% hydrogen peroxide 

(H2O2) for 24 h and then filtered through a series of 5 µm membrane filters (PTFE) followed 

by a pore size of 0.22 µm. DXR2 micro-Raman imaging microscope system (Thermo Fisher 

Scientific, USA) has been used for qualitative analysis of particles. Collected spectra were 

processed by Omnic software and identified by comparing to a database (Z. Wang et al., 

2019).  

Three days concentrations have been averaged to obtain a single value per sampling point. 

Of each stage has been calculated the efficiency of removal. In this study has been also done 

an analysis about size distribution, shape and material of the particles. These 

characterizations have been done on influent and effluent of the plant and are resumed in the 

table below taken from the literature. 

Table 2 Microplastic concentration in raw water and effluent in the ADWTP. Source: Z.Wang, 2019 

 

Efficiency of removal of each stage is resumed in table below. 



14 

 

Table 3 Efficiencies of removal in Z.Wang,2019 

 

In the coagulation/sedimentation process, has been found that the larger size microplastics 

had a higher removal efficiency. MPs > 10 µm were almost completely removed, followed 

by the removal efficiency of 44.9–75.0% for 5–10 µm in this process. This probably 

happened because larger-sized microplastics have been more easily attached to floccules in 

the coagulation, having good sedimentation properties. While there was a poor removal 

efficiency (about 28.3–47.5%) for 1–10 mm microplastics. The number of microplastics in 

the effluent of ozonation has slightly increased, mainly due to the negative removal of small 

particles and fibrous microplastics. In the table this is reported as 0% removal efficiency 

because the result is an averaged value. The rising of microplastics has happened because 

they has been broken under the action of the shearing force of the water flow rising the 

number of MPs. The abundance of 1–5 µm MPs from the effluent of ozonation increased by 

2.8–16.0%, resulting in a negative removal effect. 

Table 4 Percentage of plastic particles detected in the effluent of each treatment unit. Source: Z.Wang,2019 

 

 The overall removal efficiency of microplastics is around 86%. By comparing the raw water 

with the effluent in the ADWTP, the removal efficiencies of larger size particles were higher 

than small particles. About the variations of microplastics with different shapes the removal 

efficiencies were: 82.9–87.5% for fibres; 89.1–92.7% for spheres and 73.1–88.9% for 

fragments.  

Reference Unit treatment MPs Removal efficiency Removal efficiency Overall removal efficiency

n/L n/L % %

Infuent 6614,0

Sedimentation 3466,7 3147,3 47,6

Sand filtration 2066,7 1400,0 40,4

Ozonization 2066,7 0,0 0,0

GAC 900,0 1166,7 56,5

Effluent 930,0 -30,0 -3,3 85,9

Z. Wang, 2020



15 

 

In the study “Occurrence of microplastics in raw and treated drinking water” conducted by 

M.Pivokonský et al. in 2018 , samples of raw and treated water have been taken from three 

drinking water treatment plants all located in urban areas of the Czech Republic.  

• WTP1 (usual/maximum capacity: 3700/7000 L/sec) takes water from a large valley 

water reservoir and the technologies of the process are: coagulation/flocculation and 

sand filtration.  

• The water source for WTP2 (usual/max capacity: 100/200 L/sec) is a smaller water 

reservoir and process is composed by: coagulation/flocculation, sedimentation, sand 

and granular activated carbon filtration.  

• WTP3 (usual/max capacity: 90/150 L s−1) uses water from a river and the treatment 

process includes: coagulation-flocculation, flotation, sand filtration and granular 

activated carbon filtration. 

Samples has been collected in the winter period (November 2017– January 2018) for three 

times and each time every 8h in a 24h period. One sample of raw water and one sample of 

treated water (volume of 1 L each) has been taken into autoclavable borosilicate glass bottles. 

The samples has been stored at 4 °C. Wet peroxide oxidation has been conducted and the 

pre-treated samples has been passed through a series of polytetrafluoroethylene (PTFE) 

membrane filters of 5 μm and subsequently 0.2 μm pore sizes for SEM quantitative analysis 

and Al2O3 filters for filtration of the samples for qualitative analysis to assure no matrix 

interference. The obtained filters has served for the quantitative analysis of the retained 

particles, using a Vega high resolution scanning electron microscope. For qualitative 

analysis particles >10 μm has been analysed by using FTIR spectrometer Nicolet 6700 

complemented by microscope Continuum while for the analysis of particles in the size range 

1–10 μm DXR2xi microRaman imaging microscope system has been used.  

Results about concentrations of microplastics and efficiencies are resumed in Table 5. (M. 

Pivokonsky et al., 2018) 



16 

 

Table 5 MPs concentrations and removal efficiencies from M. Pivokonsky, 2018 

 

Microplastics has been divided into five categories according to their size (1–5 μm; 5–10 

μm; 10–50 μm; 50–100 μm; >100 μm) and into three groups depending on their shape 

(fibres, spherical and fragments). Among the categories of MP distribution in raw water 

microplastics of 1–5 μm has prevailed in all the samples from any WTP, accounting for 

approximately 40–60% of the total MPs ,followed by the category 5–10 μm. About the 

treated water samples, our study has revealed no microplastics bigger than 100 μm and the 

prevailing size category has been again 1–5 μm, comprising approximately 25–60% of the 

microplastics. The second most abundant size group has been that of 5–10 μm (around 30–

50% of MPs). MPs <50 μm seem to be almost completely removed from water at the 

treatment plants. Regarding the shape of microplastics, fragments have been by far the most 

abundant morphotype in the raw water supplying WTP1 and WTP2. WTP3 raw water 

contained fragments in substantial amounts as well (42–48%), but the proportion of fibres 

was also important (37–61%). A relative increase in the proportion of fibres to the exclusion 

of fragments appeared in WTP1 treated water, maybe related to the low removal of fibres 

and these results suggest that there might be some relationship between the shape of 

microplastics and their removability by various water treatment technologies. Regarding 

qualitative analysis Polyethylene terephthalate (PET), polypropylene (PP) and polyethylene 

(PE) particles have been the most abundant in all raw water samples. Within the treated 

water samples PET has been again the prevailing material followed by PP. (M. Pivokonsky 

et al., 2018) 

Another study called “Occurrence and fate of microplastics at two different drinking water 

treatment plants within a river catchment” always by  M.Pivokonský  in 2020 analyses the 

occurrence of MPs at two different DWTPs that both lie on the Úhlava River (Czech 

Republic) river, separated by a distance of approximately 90 km by water: DWTP of Milence 

and DWTP of Plzeň. The DWTPs operate different water treatment trains and they have 

Reference Unit treatment MPs Removal efficiency Removal efficiency

n/L n/L %

DWTP 1 (from a large water basin)

Influent 1473

Effluent 443 1030 69,9

DWTP 2 (from a smaller water basin)

Influent 1812

Effluent 338 1474 81,3

DWTP 3 (from a river)

Influent 3605

Effluent 328 3277 90,9

M. Pivokonsky, 2018



17 

 

diverse capacities: usual/maximum capacities of the DWTP Milence and DWTP Plzeň are 

180/400 L/sec and 400/1000 L/sec, respectively. 

 

Figure 2 Milence water treatment train. Source: M. Pivokonský; 2020 

 

Figure 3 Plzeň water treatment train. Source: M. Pivokonský; 2020 

At each DWTP, samples of raw water (at the DWTP inlet) and final treated water (at the 

outflow to water accumulation) has been collected. In DWTP of Milence, which has simple 

treatment technology, these has been the only sampling points; in the case of the DWTP of 

Plzeň, which involves more technological steps, has been collected water from each step 

(four more sampling points).  Sampling has been performed during winter 2019/ 2020. 

Sampling has been conducted three times on a sampling day, i.e. every 8 h within a 24-h 

period. At each sampling occasion, 2 L of water has been filled into borosilicate glass bottles 

(pre-cleaned). The samples have then been stored in the dark at 4 ° C. Any contact of the 

samples with plastic materials has been avoided during sampling, sample preparation, 

filtration and analysis. Then the samples have been acidified to pH 3.5 by the addition of 1 

M H2SO4.Then they have been passed through filters to retain particles: for SEM, 

polytetrafluoroethylene (PTFE) membrane filters with a 0.2 μm pore size has been used 

while for μRaman Al2O3 filters with a 0.2 μm pore size were utilized to assure no 

interference. Quantitative analysis of particles and their size and shape determination have 

been conducted by scanning electron microscopy (SEM) and qualitative analysis by micro-

Raman spectroscopy. (M. Pivokonský et al., 2020) 

Detected MPs concentration in both DWTPs and respective efficiency of removal have been 

resumed in Table 6. 



18 

 

Table 6 MPs concentrations and removal efficiencies in M. Pivokonský; 2020 

 

In Plzeň there were 1296 ± 35 MPs/L in raw water on average, more than in the raw water 

of the DWTP of Milence. This may be explained by the fact that the DWTP of Milence is 

supplied by a water reservoir that lays on an upper flow of the Úhlava and anthropogenic 

impacts in the location are minimal. By contrast, the DWTP of Plzeň is supplied by water 

from a lower flow of the Úhlava River, while the river flows through several towns. 

Observing Plzeň concentrations can be noticed that a considerable portion of MPs has been 

removed by coagulation-flocculation with sedimentation (around 62%). Subsequent 

filtration also significantly contributed to MPs removal. A similar number has been observed 

after ozonation (additional 20%). Another decrease appeared as a result of GAC filtration 

(additional 6%). Finally, the number of MPs in treated water has been very close to that after 

GAC. At the DWTP of Milence, approximately 40% removal of MPs has happened and a 

decreased removal efficiency with decreasing size can be noticed. While the overall removal 

efficiency at the DWTP of Plzeň has been around 88%. Can also be noticed that in all the 
[...]
to which the filtration system with stainless steel cartridge-filter could be installed. After the 

ozonation treatment, the flow is sent to the activated carbon filtration system. 

          

Figure 33 Ozonation effluent sampling point (1)                 

 Figure 34 Ozonation effluent sampling point (2) 

Activated carbon effluent 

From the activated carbon compartment the flow is conveyed towards the storage tanks. 

The flow can be sampled by connecting the filtration system with stainless steel cartridge-

filter to a 3/8 inch diameter tap. 



62 

 

         

Figure 35 Activated carbon effluent sampling point (1)      

Figure 36 Activated carbon effluent sampling point (2) 

Final effluent 

The final effluent can be sampled by installing the filtration system with stainless steel 

cartridge-filter to the appropriate 3/8 inch tap. 

     

Figure 37 Final effluent sampling point (1)                        

Figure 38 Finale effluent sampling point (2) 

Points on distribution network: Montoro (in line) and Imbrecciata (tank) 

In addition to the points already identified within the drinking water treatment plant, 

sampling along the distribution network could be prepared. Water from intake wells also 

flow along the network. Along the network there are booths with special taps and drain wells, 

which could be used for sampling by installing the filtration system with stainless steel 

cartridge-filter on the tap. Potential areas for sampling have been identified, in 

correspondence with Montoro, in line, and Imbrecciata, from the reservoir. The localities 



63 

 

have been identified in such a way as not to compromise samplings with the water coming 

from the wells. 

4.1.2 Microplastics characterization 

4.1.2.1 Microplastics extraction from wastewater 

Collected wastewater samples have been passed through a steel sieves battery of 5 mm, 2 

mm and 63 mm mesh size (ISO 3310- 1:2000): solids retained on 2 mm and 63 mm sieves 

were rinsed into glass jars with ultrapure water and subsequently filtered onto cellulose 

nitrate filters (Sartorius Stedim Biotech, Ø 47 mm, 8 mm pore size) using a vacuum pump. 

Filters have been recovered in petri dishes, covered with 15% H2O2 and maintained at 50°C 

overnight to remove organics. 

4.1.2.2 Microplastics extraction from sludge 

After collection the first step has been a first organic matter digestion performed in glass 

beakers adding 15% H2O2 and maintaining sludge samples in stove at 50°C for two days. 

Second step has been the density separation procedure, carried out in 250 mL cylinders, 

stirring the samples with high-density saturated NaBr salt solution (1.4 g cm3- 1 ) for 30 min 

(Frias et al., 2018) and leaving to settle the mixture overnight. The supernatant was then 

vacuum filtered and filters have been treated with 15% H2O2. To evaluate the potential for 

loss during the density separation procedure for sludge fraction and to calculate the 

extraction yield of microplastics, a total of 12 particles, two for each representative polymer 

(polyethylene, polypropylene, polystyrene, polyethylene terephthalate, nylon, polyisoprene 

rubber) in the size range of 0.5e1.5 mm, have been spiked into samples and blanks, starting 

from the first organic matter digestion step. The particles of polyethylene, polypropylene 

and polystyrene have been standard materials purchased from a plastic company (Fainplast, 

Italy), while those of polyethylene terephthalate, nylon and polyisoprene have been obtained 

by cutting a plastic bottle, a fishing wire and an elastic band, respectively. All of them have 

been photographed and measured, and IR spectra have been acquired before and after the 

test, showing no appreciable changing in shape, size and polymer characteristics of 

recovered particles. 

4.1.2.3 Microplastics quantification and characterization 

Wastewater filters resulted from the extraction procedure have been analysed using a 

stereomicroscope (Optika SZM-D equipped with OPTIKAMB5 digital camera), with 

maximum magnification of 45°. All items which resembling plastic and fibers have been 



64 

 

manually collected using a tweezer, transferred onto a clean cellulose acetate membrane 

(Sartorius Stedim Biotech, Ø 47 mm, 0.45 mm pore size) located on a microscope slide 

(subsequently used as support for the mFT-IR analyses), quantified and categorized in base 

of their shape, size and polymer type. In terms of their shape, MPs were categorized in fiber-

shaped (MPFs) according to the definition proposed elsewhere (Liu et al., 2019) and particle-

shaped (MPPs), which included five main typologies: lines, fragments, films, spheres, 

glitters identified according to characteristics given in (Hartmann et al., 2019; Lusher et al., 

2017; Magni et al., 2019; Yurtsever, 2019). MPPs were measured on the basis of the largest 

dimension (Hartmann et al., 2019), using an image analysis software (Optika Vision Lite 

2.1) and classified in four size classes in the range of 1-5 mm, 0.5-1 mm, 0.1-0.5 mm and 

0.03-0.1 mm. Then all the collected particles and fibers have been characterized by mFTIR 

spectroscopy in attenuated total reflectance mode, using a Spotlight 200i FT-IR microscope 

system (PerkinElmer) equipped with Spectrum Two and driven by Spectrum 10 software. 

After background scans, each sample spectrum was recorded performing 32 accumulations, 

ranging from 600 to 4000 cm-1 with the resolution at 4 cm-1. IR spectrum of the cellulose 

acetate membrane has been aquired and substracted to that of each sample in order to avoid 

the overlay of spectra. The output spectra have been subsequently subjected to a spectral 

search against reference libraries of polymer spectra represented by PerkinElmer database 

(ATRPolymer, polyATR, FIBERS3, plast1, RP, POLIMERI, PIGMENTI, resin and 

PERKIN1 libraries were selected), by the database compiled within the framework of the 

JPI-OCEANS project BASEMAN (Primpke et al., 2018 Synthetic polymers (petroleum-

based, biobased and hybrid polymers), modified natural ones (e.g. rayon), copolymers and 

composites have been considered as plastic.  

4.2 QMRA FOR WATER REUSE IN IRRIGATION 

The reuse of wastewater in agriculture might be a good option to face with water scarcity. 

But it is necessary to individuate the possible hazards and evaluate the relative risks 

implementing a risk assessment. The purpose of the risk assessment is to identify and 

evaluate the health risks associated with the water reuse, to determine if the health hazards 

are adequately controlled, to inform operation and management of the water reclamation and 

to identify necessary improvements and upgrades to ensure the delivery of safe reclaimed-

water. The procedure could be done with different approaches and in this case quantitative 

microbial risk assessment has been used. QMRA is commonly used for assessing microbial 

risks in recycled water systems because it is a powerful tool for estimating order-of-



65 

 

magnitude risks within a community following exposure to pathogens associated with 

specific scenarios. 

4.2.1 Peschiera Borromeo wastewater treatment plant description 

Water reuse in agriculture is assumed to be applied to the full-scale plant of Peschiera 

Borromeo WWTP. In particular in this study, starting from outlet concentrations of pathogen 

in Peschiera Borromeo, the possible risk connected to a hypothetical reuse of the water to 

irrigate tomato crops has been calculated. The final aim is to identify and quantify the risk 

connected to different exposure scenarios with related barriers applied.  

The WWTP selected is in the municipality of Peschiera Borromeo, in Via Roma - Cascina 

Brusada. The plant serves a large urban area (Milan and neighbouring municipalities) and 

the Lambro River acts as water body receptor, located in the spring-line, near a few quarries. 

The plant has a treatment capacity of 566.000 P.E. and an average flow rate of 216.000 

m3/day. The plant consists of two water lines receiving wastewater from different urban 

areas:  

• Line 1: Municipalities of Brugherio (MB), Carugate, Cassina de' Pecchi, Cernusco 

sul Naviglio, Cologno Monzese, Peschiera Borromeo, Pioltello, Segrate e 

Vimodrone.  

•  Line 2: Municipality of Milan and Linate district of Peschiera Borromeo 

 

Figure 39 Localization of Peschiera Borromeo WWTP 

Line 1 treatment process consists of: 

- Coarse screening, fine screening and deodorization;  

- Grit removal system;  

- Primary Sedimentation: two circular settlers. After this section is located the 

emergency by-pass; 

- Activated sludge oxidation;  

- Secondary Sedimentation: 4 circular settlers; 



66 

 

- Tertiary treatment: 2 stages up flow biological filtration with nitrification and 

denitrification; 

- Final disinfection with peracetic acid. 

Line 2 treatment process consists of: 

- Grit chamber: located in deodorized local; - 

- Initial drainage and fine grit, with cover and deodorization;  

- Sand separation and oil extraction: with odour cover and suction;  

- Primary decanting;  

- Denitrification / Nitrification: with a biological up flow filtration system, it includes 

a first predenitrification stage and a second nitrification stage, with an automatic 

backwash system;  

- Final disinfection: disinfection by UV rays. 

Sludge treatment line consists of: 

- Pre-thickening: Covered and connected to the intake unit and air deodorization; 

- Dynamic thickening; 

- Primary anaerobic digestion; 

- Secondary anaerobic digestion;  

- Post-thickening;  

- Dewatering with centrifuges; 

- Dewatered sludge is stored in removable pallets in a covered and deodorized 

building. 

The plant is also equipped with deodorization facilities applied to pre-treatments, primary 

treatments and to sludge line and with biogas recovery system used to produce electricity 

and to heat the digesters. 

 



67 

 

 

Figure 40 Block-flow diagram of Peschiera Borromeo WWTP 

The water treatment lines are equipped with 47 instruments to monitor the performance of 

the plant, divided into Flow Meters, Probes and Samplers. Also sludge line is equipped with 

flow meters to monitor different parameters.  

Daily average samples are taken on a weekly basis: 

- Inlet wastewater (both lines): 

COD (chemical oxygen demand), BOD5 (Biological oxygen demand), Ammonia (N basis 

and NH4 basis), total nitrogen, nitrate (NO3 basis), total phosphorous, TSS (total suspended 

solid), metals (Al; As; Cd; Cr; Mn; Ni; Pb; Cu; Zn; Fe), pH, conductivity, chlorides, 

phosphate, sulphate; 

- Outlet treated water (both lines): 



68 

 

COD (chemical oxygen demand), BOD5 (Biological oxygen demand), Ammonia (N basis 

and NH4 basis), total nitrogen, nitrate (NO3 basis), total phosphorous, TSS (total suspended 

solid), metals (Al; As; Cd; Cr; Mn; Ni; Pb; Cu; Zn; Fe), pH, conductivity, chlorides, 

phosphate, sulphate, E. coli; - At the inlet of the biological treatment (Biofor line 2): pH, 

conductivity; TSS (total suspended solid), COD (chemical oxygen demand), total nitrogen, 

total phosphorous. 

4.2.2 Risk assessment through QMRA 

QMRA is a proccess formed by four steps which are: 

- Hazard identification: This step involves deciding which microorganisms are of 

interest in the study and finding out what diseases these microorganisms cause. 

Hazard ID comprises general information about the microbial agent (pathogens) and 

the adverse consequences to the host from infection. Characteristics that may be 

included are: % without asymptomatic rates, latency, incubation times, duration of 

infectiousness and disease, % of cases with various symptomology, excretion rates 

and immunity. 

- Dose response: the risk of a response is estimated given a known dose of a pathogen. 

Dose response models are mathematical functions that describe the dose response 

relationship for specific pathogens, transmission routes, and hosts. 

- Exposure assessment: the dose of the pathogen that an individual ingests, inhales, or 

comes in contact with are calculated. This number feeds into the dose-response 

models to predict the probability of infection. In most cases exposure can be viewed 

as a pathway from the source of the pathogen to the actual exposure (consume of 

products). So, understanding the transport and survival of the microbe are 

fundamental. 

- Risk characterization: is the integration of the Exposure Assessment with how much 

risk is associated with different doses so the Dose Response Assessment to estimate 

a risk. 

- Risk characterizations range from a "point estimate" of risk to more sophisticated 

efforts that consider uncertainty in model input parameters and variability across 

individuals and subpopulations. These more sophisticated methods are known as 

probabilistic risk assessment. 

- Local available data  

http://qmrawiki.canr.msu.edu/index.php?title=Exposure_Assessment_%28Home_Page%29
http://qmrawiki.canr.msu.edu/index.php?title=Dose_Response_(Home_Page)


69 

 

Available data are daily average samples taken on a weekly basis of E.coli concentrations in 

the effluent stream from the WWTP of Peschiera Borromeo. The investigated interval time 

goes from 16/01/2018 to 18/12/20. It has been divided in two different periods: from 

16/01/2018 to 12/03/2019, and from 19/03/2019 to 18/12/2020, respectively.  

  

Figure 41 E.coli daily concentrations with periods division 

In the first period the plant worked normally without consider the possibility to re-use 

effluent water, as visible by the high E.coli concentrations. According to the Italian law 

(D.Lgs 152/2006) the maximum E.coli effluent concentration is set to 5.000 CFU/100 ml. 

In the second period, a different pattern is identified. The WWTP has been managing the 

UV disinfection to comply with the stricter water reuse limit (<10 CFU/100 ml – D.lgs 

185/2003). It was easily achieved increasing the UV dose consuming more electricity. Data 

distribution has been divided in a “Non-reuse” and in a “Reuse” seasons. Two different 

QMRA risk assessments have been performed for the two periods. Mainly deterministic  

analysis has been used, this means that for each period a single representative concentration 

value of all the distribution has been taken. In particular the mean value has been used which 

in Non-reuse period is 1937 CFU/100mL, in Reuse period it is 16 CFU/100mL.  

 

Table 18 Characteristic values of No-reuse and Reuse periods 

 “No reuse” “Reuse” 

Operation time 16/01/2018-12/03/2019 19/03/2019-18/12/2020 

0

2000

4000

6000

8000

10000

12000

22/09/2017 10/04/2018 27/10/2018 15/05/2019 01/12/2019 18/06/2020 04/01/2021 23/07/2021

C
F

U
/1

0
0

 m
l

E.coli daily concentration

Reuse logic No reuse logic 



70 

 

Mean 1937 16 

Median 940 5 

Trend 20 0 

Standard deviation 2335 31 

Interval 10980 180 

Minimum 20 0 

Maximum 11000 180 

Count 57 90 

 

As concerns the minimum requirements reported in Table 2 (Table 13 in this study) of the 

new European Regulation (EU) 2020/741, the Peschiera Borromeo effluent complies with 

class D and class B reclaimed water quality, in the first and second period respectively. In 

first period E.coli concentrations (CFU/100mL) have to be lower than 10000, indeed for 

example mean value of distribution is 1937 CFU/100mL, the median 940 CFU/100mL and 

the 75th percentile is 3300 CFU/100mL. In second period E.coli concentrations have to be 

lower than 1000 CFU/100mL and indeed mean value is 16 CFU/100mL, the median 5 

CFU/100mL and the 75th percentile is 13,74 CFU/100mL. 

Table 19 Classes of reclaimed water quality and permitted agricultural use and irrigation method 

EU 2020/741 No Reuse Reuse 

 

Limit 

(CFU/100 ml 

n. of sample 

lower or equal compliance 

n. of sample 

lower or equal compliance 

Class D 10000 56 98% 90 100% 

Class C 1000 30 53% 90 100% 